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Document Control

	Document name
	Patient Group Direction for the Supply of Nicotine Replacement Therapy by Secondary Stop Smoking Services


	Date authorised
	[Date]

	Valid from
	[Date]


	Planned review dates
	[Date]

	Contact details for enquiries
	[***]


Overview
This document authorises and sets out the conditions under which nicotine replacement therapy can be supplied directly to patients of [Trust] by named individuals.

Relevant guidance
· Department of Health, NHS Stop Smoking Service and Monitoring Guidance 2010/11, London, 2009
· National Institute of Clinical Excellence. Technology Appraisal Guidance – No 39. Guidance on the use of nicotine replacement therapy (NRT) and bupropion for smoking cessation. London, March 2002.

· Pharmacy Healthcare Scheme. Sample patient group direction and service specification for the supply of nicotine replacement therapy through pharmacies. London, June 2003.

· Pharmacy Healthcare Scheme. Improving access to smoking cessation therapies by using patient group directions. London, January, 2003.

· West R, McNeill A, Raw M. Smoking cessation guidelines for health professionals. An update Thorax (2000), 55: 987-9.

· Duff G. New Advice on Use of Nicotine Replacement Therapy (NRT): wider access in at-risk populations.  Expert advice from a Working Group of the Committee on Safety of Medicines (CSM), November, 2005.

1
Scope and Focus

	1.1 Name of authorising body
	[Trust]

	1.2 Description of medicine
	Nicotine Replacement Therapy


	1.3 Legal classification
	GSL (General Sales List)


	1.4 Patients
	Patients, carers and staff of [Trust] who smoke and are receiving a stop smoking service. 

	1.5 Professionals who may supply under the direction
	Registered professional in one of the following types employed by [Trust] to provide stop smoking services.
Nurses                                  Midwives

Health visitors                     Pharmacists
Dieticians                             Occupational Therapists

Physiotherapists
                        

	1.6 Supply outside the Summary of Product Characteristics (SPC)
	There is widespread professional recognition that NRT products are much less harmful than tobacco smoking. [Trust] authorises the supply of NRT outside the licence specifications to groups where continued smoking might cause considerable harm to themselves or others, or where combinations of NRT products or extended periods of treatment with NRT might be necessary.  
The supply of NRT is authorised in the following circumstances outside the SPCs;

· Patients between 12 and 18 years

· Pregnant or breastfeeding women

· Patients with stable CVD who have not experienced an acute cardio-vascular event requiring treatment in the last 4 weeks
· Patients that have experienced an acute cardio-vascular event in the last 4 weeks with a written recommendation from the consultant for NRT treatment.
· In combination with other NRT products 


	1.7 Period
	[Dates]



2 Clinical Conditions / Indication

	2.1 Indication / definition of condition
	Tobacco dependence


	2.2 Criteria for inclusion
	Tobacco users receiving support from the Secondary care Stop Smoking Service.
Before Nicotine Replacement Therapy is supplied, the patient must first set a quit date.

Note : Under the terms of the Stop Smoking Service contract, eligible patient must be motivated to quit and be aged over 12 years.



	2.3 Criteria for exclusion
	Patient’s not receiving support from the Secondary Care Stop Smoking Services. 
· Patients that have not yet set a quit date.

· Patients aged under 12 years.

· Patients who have experienced an acute cardio-vascular event in the last 4 weeks without a written recommendation from the consultant for NRT treatment.

· Patients with previous serious adverse reaction to NRT or any of the other ingredients contained in the products (e.g. glue in patch).

· [Patches only] Patients with a generalised skin disease such as psoriasis, chronic dermatitis, patients who have had a previous reaction to transdermal patches; occasional smokers.

· [Nasal spray only] Patients with chronic nasal disorders such as polyposis, vasomotor rhinitis and pernennial rhinitis.



	2.4 Criteria for seeking advice or referring to a GP
	When the following criteria apply, further advice should be sought from or a referral should be made to the patient’s GP.

· There is doubt about whether an exclusion criteria applies

· An intervention with bupropion or varenicline may be more appropriate (e.g. where the patient previous NRT use has been ineffective or not tolerated). 

· Patients taking theophylline.

· Patients below the age of 12 years
· Patients who have experienced a acute cardio-vascular event in the last 4 weeks

· Patients with uncontrolled diabetes.

· Patients with active peptic ulcer disease.

· Patients with a moderate or severe hepatic impairment.

· Patients with severe renal impairment.




3 Treatment

	3.1 Name of medicine
	NiQuitin CQ
Lozenge (4mg, 2mg )

Nicorette 
Invisi patch (25mg, 5mg, 10mg) 

Nicorette
16hr patch (15mg, 10mg, 5mg) 

Nicorette
Nasal spray 

Nicorette
Inhalator 

Nicorette
Gum  (4mg, 2mg) 

Nicorette
microtab 

Nicotine patch  
Nicopatch (21mg, 14mg, 7mg) 
Nicotine Mouth Spray 
* The 24 hour patch should not be given to pregnant women



	3.2 Dosage
	See appendix A for individual product details


	3.3 Frequency
	See appendix A for individual product details


	3.4 Method of administration
	See appendix A for individual product details



	3.5 Total quantity which may be supplied / period over which medicine can be supplied
	See appendix A for individual product details

	3.6 Drug interactions
	If the patient is diabetic or is taking one of the medicines listed below, the professional supplying nicotine replacement therapy, should notify the patient’s GP or an appropriate alternative healthcare professional. (see template letter in appendix E)

· Theophylline
· Adenosine

· Clozapine

Whilst nicotine replacement therapy can be supplied to patients with diabetes, this may cause alterations in circulating drug levels.  Patients using Insulin should be advised to monitor their blood sugar levels regularly whilst stopping smoking.

Tobacco smoking increases the metabolism of theophylline.

Thus stopping smoking may cause theophylline plasma levels to rise.  Patients taking theophylline should be supplied with NRT as appropriate but the professional should inform their GP of their attempt to stop smoking. Permission to pass this information to the GP will need to be obtained from the patient.

NRT can have an adverse haemodynamic effect. If a patient is using Adenosine, advice should be sort from the patient’s GP or consultant prior to supplying NRT.

Tobacco smoking increases the metabolism of clozapine. Smoking cessation can cause the blood level of clozapine to rise. For patients using Clozapine, the patient’s CPN and doctor must be informed of the patient’s attempt to stop smoking in order for the patient to be monitored for side effects of raised clozapine levels and monitor blood levels as appropriate

Smoking cessation, with or without nicotine replacement therapy, may alter the effects of certain other medications (listed below) which may require dose adjustment.  Patients who are taking these medicines should be advised to inform their GP that they are trying to stop.
· Adrenergic agonists and antagonists

· Benzodiazepines

· Chlorpromazine

· Clomipramine

· Clozapine

· Duloxetine

· Flecainide

· Fluphenazine

· Fluvoxamine

· Haloperidol

· Imipramine

· Insulin

· Lithium

· Memantine

· Olanzapine

· Pentazocine

· Propranolol

· Ropinirole

· Tacrine

· Tricyclic antidepressents

· Warfarin

· Zolpidem



	3.7 Side effects / adverse reactions
	Side effects from nicotine replacement therapy are usually transient but may include, some of which are a consequence of stopping smoking;
· nausea

· dizziness

· headaches

· cold and flu-like symptoms

· palpitations

· dyspepsia and other gastro-intestinal disturbances

· hiccups

· insomnia

· vivid dreams

· myalgia
· chest pain

· blood pressure changes

· anxiety and irritability

· somnolence and impaired concentration

· dysmenorrhoea.

Product-specific side effects are detailed in Appendix A.


	3.8 Advice to patient
	Advice to patients should include specific product advice plus the following general advice on:

· withdrawal symptoms 

· possible changes in the body on stopping smoking, e.g. weight gain

· possible side effects

· the effects of smoking tobacco whilst using NRT

· written information on products supplied, self-help leaflets and where to obtain more information
· prescription charges and exemptions



	3.9 Informed consent
	Patient information relating to the supply of NRT under PGD should be passed to other health service organisations, for example, a patient's GP and [local] Stop Smoking Service for a variety of purposes such as audit or payment. The patient's informed consent must be obtained before information can be passed on.


	3.10 Clinical pathway
	The supply of nicotine replacement therapy under this PGD should only take place as part of the delivery of a comprehensive stop smoking service delivered by the Secondary Care stop smoking services.


	3.11 Site of Treatment
	Supply of NRT should be carried out in suitable premises with facilities for private consultations where necessary.



4
Staff Characteristics
	4.1 Professional status / qualifications to be held by staff supplying products under this PGD
	Registered professional in one of the following types employed by [Trust].
Nurses                                   Midwives

Health visitors                     Pharmacists              
            

	4.2 Special qualifications / experience and competence considered necessary and relevant
	All staff authorised to supply nicotine replacement therapy under this PDG will be named in this PGD.

In addition; staff authorised to supply nicotine replacement therapy under this PDG should 
· be trained to deliver Stop Smoking Services.  This training must comply with the Health Development Agency (HDA) standards for the training of stop smoking service advisers.
· be competent to follow and administer Patient Group Direction - showing a clear understanding of drug administered including side effects and contraindications.  


	4.3 Requirements for continuing training and educations for staff
	All staff authorised to supply nicotine replacement therapy under this PDG are required to attend all refresher/update training as required by [local] Stop Smoking Service.  


	4.4 Names of staff authorised to supply products under this PGD.
	See appendix B.


5 Records and Audit

	5.1 Details of records to be kept
	The following records should be kept for all products supplied under this PGD.

· Name of patient

· Address of patient

· Date of birth of patient

· Name of product supplied

· Quantity and dosage of product supplied

· Date of supply 

· Batch number and expiry date

· Signature of professional supplying NRT

· Signature of patient




6 Authorisation

6.1 This Patient Group Direction has been reviewed by;

	Name
	Designation
	Organisation
	Signature
	Date

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	


6.2 This Patient Group Direction has been authorised by;

	Name
	Designation
	Organisation
	Signature
	Date

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	


	6.3 PGD valid from
	[Date]

	6.4 Planned review dates
	[Date]

	6.5 Enquiries about this PGD should be sent to;
	[***]


Appendices

A. Dosage and methods of administration (NRT and Varenicline)
B. Names of individuals authorised to supply under this PGD
C. Combination therapy guidance

D. Nicotine assisted reduction to quit guidance
E. Letter to GP

Appendix A

Dosage and method of administration of NRT products

	Gum



	Dose


	Nicorette

People who smoke up to 20 cigarettes a day should use the 2mg gum.

People who smoke more than 20 cigarettes a day should use the 4mg gum. Patients should aim to use 8-12 pieces of gum a day up to maximum of 15 pieces a day.



	Method of administration
	Oral administration (as resin).



	Specific side effects
	Throat irritation, increased salivation, hiccups.



	Specific advice to patient
	Gum should be chewed until the taste becomes strong and then ‘parked’ between the gum and cheek until the taste fades.  Recommence chewing once the taste has faded.  This ‘chew-park-chew’ technique should be applied for 30 minutes.




	Inhalator



	Dose 


	Advise using 6-12 cartridges (15mg / cartridge) daily for up to 8 weeks THEN

Reducing the dose to 3 – 6 cartridges over the next 2 weeks THEN

Reduce to 0 over next 2 weeks.



	Method of administration
	Oral administration (nicotine-impregnated plug in mouthpiece).



	Specific side effects


	Throat irritation, cough, rhinitis, pharyngitis, stomatitis, dry mouth.

	Specific advice to patient
	Air should be drawn into the mouth through the mouthpiece.  Patients should be warned that the inhalator requires more effort to inhale than a cigarette and that less nicotine is delivered per inhalation.  Therefore the patient may need to inhale for longer than with a cigarette.

The inhalator is best used at room temperatures as nicotine delivery is affected by temperature.

Used cartridges will contain residual nicotine and should be disposed of safely.




	Lozenge



	Dose 


	NiQuitin

Those who have their first cigarette within 30 minutes of waking should use the 4mg lozenge.

Those who have their first cigarette after 30 minutes of waking should use the 2mg lozenge.

The maximum daily dose is 15 lozenges.



	Method of administration
	Oral administration (nicotine as bitartrate).



	Specific side effects
	Throat irritation, increased salivation, hiccups.

	Specific advice to patient
	NiQuitin Lozenge:

One lozenge should be placed in the mouth and allowed to dissolve.

Periodically, the lozenge should be moved from one side of the mouth to the other, and repeated, until the lozenge is completely dissolved (approximately 20 –30 minutes). The lozenge should not be chewed or swallowed whole. Users should not eat or drink while a lozenge is in the mouth.




	Patches



	Dose 


	Apply on waking to dry, non-hairy skin on hip, chest or upper arm.

Remove after time specified.

New patch should be placed on a different area – avoiding ‘used’ sites for several days afterwards.

16 hour patch
Nicorette (including invisi range)

For patients who smoke 10 or more cigarettes per day are recommended to start on 25mg/16 hour patch (Step 1) and use one patch daily for 8 weeks.  Gradual weaning from the patch should then be initiated.  One 15mg/16hour patch (Step 2) should be used daily for 2 weeks followed by one 10mg/16hour patch (Step 3) daily for 2 weeks.

25mg patch for 16 hours daily for 8 weeks THEN

15mg   “      “     “   “       “        “    2  “        THEN

10mg   “      “     “   “       “        “    2  “        THEN review treatment

Lighter smokers (i.e. those than smoke less than 10 cigarettes per day are recommended to start at Step 2 (15mg) for 8 weeks and decrease the dose to 10mg for the final 4 weeks.

24 Hour Patch

NiQuitin

For individuals smoking 10 or more cigarettes daily:

21mg patch daily for 6 weeks THEN

14mg   “        “     “    2     “     THEN

  7mg   “        “     “    2     “     THEN review treatment

Individuals who experience persistent side effects with the 21mg patch should switch to the 14mg for the remainder of the 6 weeks followed by the 7mg patch for 2 weeks as above.



	Method of administration
	Transdermal administration.



	Specific side effects
	· Skin reactions – discontinue use if severe.

· Potential sleep disturbance/vivid dreams with the 24 hour patch. Patches are normally applied in the morning, however, if the 24 hour patch is causing sleep disturbance/vivid dreams, the patient can be advised to change their patch before going to bed at night, as the nicotine in the patch will be at the lowest level when the patch is first applied. This can also be useful for those who have a cigarette first thing in the morning. 



	Specific advice to patient
	· Exercise may increase absorption of nicotine and therefore side effects.

· The patch should be applied once a day, to a clean, dry, non-hairy area of skin on the hip, trunk or upper arm, then removed before reapplying the next one.  Allow several days before replacing the patch on a previously ‘used’ area.  Place the patch in the palm of the hand and hold onto the skin for 10-20 seconds.

· Patches should not be applied to broken or inflamed skin.

· Once the patch is spent it should be folded in half and disposed of carefully.

· Storage safety, away from children and animals, away from direct sunlight.

· Patients should not try to alter the dose of the patch by cutting it up.




	Sublingual Tablet



	Dose 


	For individuals smoking 20 cigarettes or less daily – one tablet (2mg) per hour.

For patients who have significant withdrawal symptoms consider increasing to 2 tablets (4mg) per hour sublingually.

For individuals smoking more than 20 cigarettes a day – 4mg per hour.

Maximum dose: 40 tablets (80mg) per day

Treatment should be continued for at least 3 months, gradually reducing the dosage over time.



	Method of administration
	Oral administration (sublingual) – 2mg.



	Specific side effects


	Throat irritation, unpleasant taste.

	Specific advice to patient
	Tablets should be placed under the tongue and allowed to dissolve slowly.




	Nasal Spray



	Dose 


	For the first 8 weeks as required to a maximum of one spray into each nostril twice an hour for 16 hours a day. For the subsequent 2 weeks, reduce usage by half. Final two weeks, reduce usage to zero.

Maximum dose: 64 sprays per day

Use should be restricted to 3 months.



	Method of administration
	Intranasal use



	Specific side effects


	Running nose, sneezing, and watery eyes.

	Specific advice to patient
	Nasal spray should not be used whilst driving or operating machinery.




	Mouth Spray

	Dose
	Use 1 or 2 sprays when cigarettes normally would have been smoked or if cravings emerge. If after the first spray cravings are not controlled within a few minutes, a second spray should be used. If 2 sprays are required, future doses may be delivered as 2 consecutive sprays. 

Most smokers will require 1-2 sprays every 30 minutes to 1 hour. You may use up to 4 sprays per hour. 

Do not exceed 2 sprays per dosing episode and 64 sprays (4 sprays per hour over 16 hours) in any 24-hour period. Each mouthspray contains at least 150 sprays. QuickMist should be used whenever the urge to smoke is felt or to prevent cravings in situations where these are likely to occur. 

	Method of administration
	Oral administration (nicotine mouthspray).



	Specific side effects
	Hiccups, throat irritation, cough, rhinitis, pharyngitis, stomatitis, dry mouth.

	specific advice to patient


	If you are using Nicorette QuickMist for the first time or if you have not used the spray for 2 days, you must first prime the spray pump. 

Priming 

1. Point the spray safely away from you and any other adults, children or pets that are near you. 

2. Press the top of the QuickMist with your index finger 3 times until a fine spray appears. 

Note: priming reduces the number of sprays you may get from Nicorette QuickMist. 

After priming, point the spray nozzle as close to the open mouth as possible. Press the top of the dispenser and release one spray into your mouth, avoiding the lips. Do not inhale while spraying to avoid getting spray down your throat. For best results, do not swallow for a few seconds after spraying. 

The patient should not eat or drink when administering the oromucosal spray. 

Care should be taken not to spray the eyes whilst administering the mouth spray.

Used mouthsprays will contain residual nicotine and should be disposed of safely.


Dosage and method of administration of Varenicline (Champix)

	Varenicline Tartrate

	Dose
	Varenicline (Champix) 0.5mg and 1mg Tablets   POM  Licensed

Days 1 – 3:

      0.5 mg (blue tablets) once daily

Days 4 – 7:

      0.5 mg twice daily

Day 8 to the end of treatment:

      1 mg (green tablets) twice daily

Patients should be supplied a 14 day initiation pack and should set a quit date 7 to 14 days after initiation; 

Patients should be seen weekly for at least 4 weeks after the quit date;
Only 14-day prescription packs should be used throughout the quit attempt.

	Method of administration


	Oral

	Specific side effects
	Smoking cessation with or without treatment is associated with various symptoms. For example, dysphoric or depressed mood; insomnia, irritability, frustration or anger; anxiety; difficulty concentrating; restlessness; decreased heart rate; increased appetite or weight gain have been reported in patients attempting to stop smoking. No attempt has been made in either the design or the analysis of the CHAMPIX studies to distinguish between adverse events associated with study drug treatment or those possibly associated with nicotine withdrawal.

Please refer to current BNF or SPC for full details.

Advise to seek medical advice if more severe reactions to medication occur.

Report all serious adverse reactions to the CSM via yellow card system.  

	Specific advice to patient 
	· Patients should be advised to set a quit date 7 to 14 days after initiation

· The major reasons for varenicline failure are:
- Unrealistic expectations
- Lack of preparation for the fact that the tablets may cause nausea
- Insufficient or incorrect use

· It is important to make sure that the patient understands the following points:

1.
Varenicline is not a magic cure: effort and determination are crucial

2.
It works by acting on the parts of the brain which are affected by nicotine in cigarettes

3.
It does not remove all temptation to smoke, but it does make abstinence easier (‘it takes the edge off the discomfort’)

4.
Varenicline is safe, but about a third of patients may experience mild nausea some 30 minutes after taking it.  This reaction usually diminishes gradually over the first few weeks, and most patients tolerate it without problems. If patient is unable to tolerate due to nausea refer to GP for full review and/or dose reduction.

5.
Instruct on correct use and daily dose.  Use the mock product packaging for the explanation.  Patients should take varenicline for 7 to 14 days before stopping smoking

· At the end of treatment, discontinuation of varenicline has been associated with an increase in irritability, urge to smoke, depression, and/or insomnia in up to 3% of patients. The pharmacist should inform the patient accordingly and discuss or consider the need for dose tapering.
No clinically meaningful drug interactions have been reported.  Since metabolism of varenicline represents less than 10% of its clearance, active substances known to affect the cytochrome P450 system are unlikely to alter the pharmacokinetics of varenicline and therefore dose adjustment is not required. 
Professional must be able to advise patient/parent/carer what action to take in the event of the patient experiencing any side effects and the most appropriate medical service to contact.



	Follow up
	Patients should be supplied a 14 day initiation pack and should set a quit date 7 to 14 days after initiation; 

Patients should be seen weekly for at least 4 weeks after the quit date;

Only 14-day prescription packs should be used throughout the quit attempt.


Appendix B

Names of individuals authorised to supply under this PGD
	Name
	Professional Group
	Organisation

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	


Appendix C
Combination therapy guidance
Tobacco dependence is a chronic disease that often requires repeated intervention and multiple attempts to quit.  Effective treatments exist, however, that can significantly increase rates of long term abstinence (Clinical Practice Guideline 2008 update)

Nicotine withdrawal symptoms are the major cause of relapse in smokers. It has been shown that there is an inverse relationship between nicotine withdrawal symptoms and baseline nicotine plasma levels (Russell, 1990, Hurt eta al, 1993)

Many smokers have not succeeded in quitting using a single NRT product and it has been shown that a majority of smokers using any single type of NRT are not adequately receiving ‘replacement’ doses (Hurt et al. 1993: Benowitz: 1991)

Smokers can be safely and successfully treated symptomatically for nicotine withdrawal relief using combination therapy aggressively and there have been no adverse side effects of toxicity from combination therapy use (Hughes, 1995; Paaoletti et al., 1996; Killen et al., 1999)

Products which can be used for Combination Therapy

· Nicorette 16hr patch (Invisi range) 25mg, 15mg, 10mg  
· Nicotinell 24hr patch 21mg, 14mg, 7mg     

In conjunction with one of the following oral/flexible products:

· NiQuitin Lozenge 2mg, 4mg  

· Nicorette Gum 2mg, 4mg

· Nicorette Inhalator

· Nicorette Microtab

· Nicorette Nasal Spray (1mg)
Who should use Combination Therapy?

Subject to suitability, all patients aged 12 years and over who are receiving support from a Stop Smoking Advisor within the Stop Smoking Service should be offered the use of combination therapy.

Who should not use Combination Therapy?
Patients under 12 yrs old

Patients who have had a recent cardiovascular event (within the past 4 weeks, see section 2.3)

How should Combination Therapy be used?

Treatment should be based on a transdermal NRT patch. An oral/flexible form of NRT (gum, inhalator, microtab, lozenge or nasal spray) is to be used when required.  Combination Therapy should be used for 12 weeks and only from the quit date onwards (i.e. Combination Therapy cannot be used in conjunction with Nicotine assisted reduction to quit).  A patch is used daily during this time and should be used in the same way as if being used in single form.  The Stop Smoking Advisor will assist the patient in planning their titration of the oral product. Oral NRT can be issued in up to 4 stages (2 weeks, 2 weeks, 4 weeks, 4 weeks) for the complete abstinence programme to make up the total 12 week post-quit date supply.  However, it is good practice to monitor closely how much of the oral product the patient is using, as they may not use the full quantity due to the fact it is a secondary product. The patient should only be issued with a further supply of the oral product when necessary, to avoid product wastage.

Appendix D
Nicotine assisted reduction to quit guidance
Nicotine assisted reduction to quit can help patients cut down smoking prior to a quit attempt.  Nicotine assisted reduction to quit can only be used for a maximum of 4weeks and a quit date must be set prior to the patient starting a programme.  This will increase a patient’s maximum allowance of NRT to 16 weeks (4weeks nicotine assisted reduction to quit, 12 weeks cessation). 

Nicotine assisted reduction to quit can help those patients who:

· Lack confidence in their ability to quit

· Are a heavy smoker  (i.e. smokes on average 20 or more cigarettes per day)
· Have tried to quit before but did not succeed

Products which can be used for Nicotine assisted reduction to quit

· NiQuitin Lozenge 2mg, 4mg  

· Nicorette Gum 2mg, 4mg

· Nicorette Inhalator

· Nicorette Microtab

Research

A reduction programme has been shown to increase motivation to stop smoking and also help smokers gain confidence in their control over their smoking behaviour (Fagerstrom, et al, 1997)   Several studies have investigated the effect of using Nicotine replacement Therapy to cut down prior to a quit date and have concluded this promotes smoking cessation (Landfeld, B et al, 2004)

Guidance for Nicotine assisted reduction to quit
1. At patient’s initial visit, inform patient of the Nicotine assisted reduction to quit option and discuss if this would be suitable for them.  If Nicotine assisted reduction to quit is something the patient would like to do, discuss with the patient:

· How long for, when their quit date will be 

· Cut down targets for each week 

· What product would be most suitable 
2. Complete monitoring form 

3. NRT for the Nicotine assisted reduction to quit programme should be issued in 2 week supplies unless the patient is only cutting down for 1 week 

4. A patient must be seen at least once during the Nicotine assisted reduction to quit programme to ensure supply of NRT is provided for the cessation programme.

5. Once a patient is nearing their quit date an appointment must be made to both support the patient in their complete abstinence programme and reassess the patient’s NRT for complete abstinence. The product used for Nicotine assisted reduction to quit will either be:

· Discontinued 

· Used for the complete abstinence programme as the only product

· Used for the complete abstinence programme as part of combination therapy 

Please Note: A patient should not start the Prep2Quit programme until a quit date has been set 

Pregnant Women 

Ideally pregnant women should be encouraged to quit as soon as possible, however if this is not realistic Nicotine assisted reduction to quit may be considered.

Appendix E
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Dear 

I am writing to you to inform you that I have seen your patient (above) in our Smoking cessation clinic today. I have advised them to start/continue with;

Micro tab             □

Nasal spray          □

Inhalator               □

Nicotine gum 2mg □ 4mg □

Nicotine lozenges □ 2mg □ 4mg □

Nicotine patches 16 hour 5mg □ 10mg □ 15mg □

Nicotine patches 24 hour 7mg □ 14mg □ 21mg □

Mouth spray 1mg □
We recommend/ have arranged (delete as appropriate) a prescription for;

Champix (Varenicline) □ dose. . . . . . . . 

Zyban (Bupropion) □ dose. . . . . . . . . . . 

 □ The patient has informed me that they are a diabetic or on;

Theophyline □

Adenosine □

Clozapine □  

 Under the Patient Group Direction (PGD) which enables the supply of NRT through a NHS contracted Stop Smoking Service, I am required to inform you of their quit attempt and that they are using NRT, as it may necessitate a dose adjustment of their current medication.

Yours sincerely,

Sign . . . . . . . . . . . . . . . . . . . . . . . . . .    Date. . . . . . . . . . . . . . . . 

On behalf of:

[Trust]
[Tel:]
Quality Improvement Tool – Smoking Cessation
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